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ENGINE

The ECHO, INCORPORATED HDTP-2000 water pump is powered by a
Wisconsin Robin engine, Model W1-185, specification number PTG205T0501.

If any parts, warranty technical service information or service are required for this
engine, contact the TELEDYNE TOTAL POWER service center nearest your
location.

Before informing them of a service requirement, be prepared to supply the
following information:

1.  Engine model ...... found on flywheel shroud.
2.  Specification number ...... found on flywheel shroud.
3.  Serial number ...... stamped in crankcase base.

You will also be asked for the hours of use and the date the engine was put into
service.

If, for some reason, you are not satisfied with the response you receive please
notify this office:

Warranty and Service
TELEDYNE TOTAL POWER
3409 Democrat Road
P.O. Box 181160
Memphis, TN 38181-1160

Phone: (901) 365-3600
Toll Free: (800) 932-2858
Telex: 462-1058

Fax: (901) 369-4050
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FIG,

1 PUMP

¢ loterchangeability

Ref.
No.

Parts Number

Description

=
-

Execution

10481—-00000—-62

CASING

10480-05210-02

CASING COVER

10481-00000—-63

INNER CASING

10480—~05210-04

IMPELLER

10481-00001—-20

FRAME

10482—-00067—03

Rl d|N0]=

10481-00000—-64

LABEL, pump name
LINER '

10480-05210-08

MECHANICAL SEAL

10481—-00000—-65

SUCTION FLANGE

11

10481—-00000—66

DELIVERY FLANGE

12

10481—-00000—-67

CHECK VALVE

13

10480—-05010—21

PLUG

14

10480—-05210—-13

COVER BOLT

15

10480-05210—-14

RIVET

16

10480—-05210—-15

KNOB

17

10480—-05210—16

CASING COVER HOLDER

18

10480-05210—17

PACKING, casing

19

10480—-05010—-22

“O" RING

20

10480—-05210~—-19

CUSHION RUBBER

21

10480-05210—-20

“O" RING, inner casing

26

10480-05010-20

PACKING, delivery flange

27

10480-05010—-06

SEAL PACKING

28

10480—-05210—-27

BOLT and WASHER ASS' Y (M8X438)

29

10001—-14082-50

BOLT and WASHER ASS’ Y (M8xX25)

30

10480—-05210—-29

SOCKET BOLT (M6X16)

31

10001-14084-00

BOLT and WASHER ASS’ Y (M8xX40)

32

10002—-38080—-00

FLANGE NUT (M8)

33

10480-10010—-24

NUT and WASHER ASS’" Y (M8)

34

10481—-00000—20

STRAINER (NPT)

35

10480—-05210—-34

SPRING PIN

36

10480—-05210-35

SUPPORT

37

10480—-05210—-36

WING BOLT (M6X15)

39

10481—-00000—-80

NIPPLE (NPTXNPT)

40

10480—-05210—-29

SOCKET BOLT (M6X16)
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FIG, 10 ACCESSORIES

y Interchangeability
Rel. :
N Parts Number Description Q' ty] Execution
o.
*x1|EY227—-90301-00|{ACCESSORY TOOLS KIT 1 4
Isciudes items I thru 3
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